Bl Engineering e Testing Engineering Office
Surveying @ Inspection 1660 S. Defiance Tr.
Construction Management Spencerville, OH 45887

Phone 419-647-6163

Materials Testing, Inc. Fax 419-647-6163

COMPRESSION TEST REPORT

Testing Lab
P.O. Box 676
Venedocia, OH 45894
Phone 419-667-4655
Fax 419-667-4665

CLIENT: Mike Crites PROJECT: Mr. Manhole
MATERIAL: 27" Vylon® Pipe ORIENTATION: Vertical (on end)
DATE: 12-15-2006 ENGINEER: Brad J. Core, P.E.

LOADING AT FAILURE: 118,700 Ibs.
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